

# Antiviral Therapy For Progressive Multifocal Leukoencephalopathy

*S. Filon*

*Studentnumber: 3116352*

*Master: Molecular and Cellular Life Sciences*

*Masterthesis – Literature review*

*01-06-2014 / 31-08-2014*

*Examiner: J. L. A. N. Murk, Dr (Medical Microbiology)*

*Second examiner: F. E. J. Coenjaerts, Dr (Medical Microbiology)*

---

## Laymen's summary

Progressive Multifocal Leukoencephalopathy (PML) is disease of the brain caused by the JC virus (JCV), a polyomavirus. It causes lesions in the white matter of the brain which often leads to cognitive decline, vision loss, impaired speech and paralysis. The majority of cases die. Over half of the general population is infected with JCV. Fortunately, however, PML almost only occurs in people with a compromised immune system. E.g. patients infected with HIV, patients that received an organ transplantation or suffer from diseases like chronic lymphatic leukemia (CLL). With the help of highly active anti-retroviral therapy (HAART), survival chances of PML in HIV infected patients increased to around 50%.

In this review, we have tried to summarize all reports of drugs used to treat PML available in the English literature. To date there is, however, no specific treatment against PML. One of the problems researchers are facing in their efforts to develop a drug against PML is that there is no animal model available. Newly, *in vitro*, developed drugs, therefore cannot be tested on animals. Clinical trials are only approved when drugs have been tested extensively in animal models. The only option is to test already existing and approved drugs used to treat other human conditions. Another challenge is that PML manifests itself in the brains. Therefore, to have any chance of success, drugs have to be able to pass the blood-brain barrier (BBB), the highly selective barrier to the brain. Researchers have searched for different ways to combat PML: drugs that stimulate the immune system (interleukin-2, Interferon- $\alpha$  and Interferon- $\beta$ ), drugs that block viral entry into cells (chlorpromazine, risperdone, mirtazapine) and drugs that target the replication of the virus (cidofovir, CMX001, mefloquine, cytarabine and topotecan). Because PML is so rare, it is nearly impossible to conduct large controlled clinical trials. Most clinical trials are either uncontrolled, not-randomized and/or open-label. Moreover, most studies that have been performed to date are case reports: single patients treatments. In these case reports N=1, in most cases treatment is combined with HAART or other treatment interventions. What is found in the literature is probably also partly biased because

researcher are more likely to write about cases with a good outcome. Case reports, therefore, can never prove whether a drug works. Several clinical trials have been conducted on some of the aforementioned drugs, however we found that none of the tested drugs proved to significantly improve survival chances of PML patients.

We find that, from all drugs tested, CMX001, mirtazapine and risperdone are most promising. These drugs cross the blood brain barrier (BBB), have no severe side effects and show promising results in case reports and *in vitro*. However, none of these drugs have been tested in controlled clinical trials, so further research is needed.

## 1. Abstract

Progressive Multifocal Leukoencephalopathy (PML) is a demyelinating disease of the brain caused by JC polyomavirus (JCV). PML occurs mostly in people with compromised immune systems like HIV infected persons, patients receiving treatment with immunomodulating monoclonal antibodies like MS patients treated with natalizumab, transplant recipients and patients suffering from hematological malignancies. To date there is no treatment with proven effectiveness for PML. Many different drugs have been tested, however, and in this review we summarize which drugs have been used and to what effect. From all drugs tested CMX001, mirtazapine and risperdone appear to be most promising. These drugs cross the blood brain barrier (BBB), are well tolerated and show promising results in case reports. Because these drugs haven't been tested in controlled clinical trials further research is needed.

## 2. Introduction

### 2.1 Progressive multifocal leukoencephalopathy

Progressive Multifocal Leukoencephalopathy (PML) is demyelinating disease of the brain caused by the JC polyomavirus (JCV). Descriptions of the disease can be traced as far back as 1930[1]. The viral nature was postulated in 1959[2], but definite proof that PML was caused by a viral infection was found in 1971 when viral particles were seen by electron microscopic analysis of affected brain tissue [96].

Symptoms of PML have a sub-acute onset and are highly variable as they depend on the location of the white matter lesions. Typical symptoms are cognitive decline, vision loss, impaired speech and paralysis. Fever is generally absent; involvement of white matter in the spinal cord has rarely been demonstrated. For a thorough review of the clinical picture of PML see [17].

PML is a disease of people with a compromised immune system as could be seen by the 50-fold increased incidence during the HIV epidemic in the 1980s[3]. During the last decade the introduction of several novel immunomodulatory monoclonal antibodies has created a new group of immunocompromised patients that are at risk to develop PML. The monoclonal antibodies that have been mostly associated with an increased risk are Natalizumab[4], Rituximab [5], Efalizumab[6] and/or Alemtuzumab [7]. The risk is, however, not the same for these antibodies. JVC infected patients treated with Natalizumab for 25 to 48 months have risk of 11.2 in 1,000 persons years to develop PML in contrast to only 0.25 in 1,000 person years for people treated with rituximab[8]. Transplant recipients and patients suffering for a prolonged period from hematological malignancies like chronic lymphatic leukemia (CLL) also are at risk to develop PML.

The diagnosis of PML can be difficult and is based on clinical picture, imaging of the brain and laboratory detection of JC virus in cerebrospinal fluid or brain biopsy [8]. See [97] for an overview of the diagnostic criteria.

## 2.2 JC virus and polyomavirus properties

Just under 20 different polyomaviruses have been discovered in various different mammals and birds. Polyomaviruses have a T = 7 icosahedral symmetry and a diameter of approximately 42nm. The genome consists of closed circular, double-stranded, supercoiled DNA strand with a size of approximately 5100 bp. The length of the DNA strand differs in different variants due to alterations in the non-coding regions. The genome can be divided into three regions: the early viral gene region (EVGR); the late viral gene region (LVGR); and the non-coding control region (NCCR). The EVGR is approximately 2400bp and contains the ORF's of different antigens like large and small T antigen genes (LTag and sTag) and splice variants like T'135, T'136, and T'165. The LVGR is approximately 2300bp and contains the ORF's of structural proteins VP1, VP2 and VP3. The NCCR is approximately 400bp and contains the *ori*, promoter, and enhancer elements. The NCCR is also called hyper variable

regulatory region (HVRR) or regulatory region (RR), because the NCCR changes after infection and many different sequences have been observed[8]

### **2.3 Pathogenesis of PML**

Over half of the general population has been infected JCV and it is generally assumed that all infections are lifelong [9]. Latency of the virus is then established in the kidneys and bone marrow[17]. JCV is excreted in the urine of 19–27% of infected persons [10]. Entry of the virus occurs most likely at the tonsils or the gastrointestinal tract, however it is also possible that infection occurs through kidney epithelial cells[11]. The virions bind to carbohydrate receptors on the surface of the cell. VP1 pentamers, one of the JCV structural proteins, has been shown to bind to lactoseries tetrasaccharide C (LSTc)[12]. LSTc contains a terminal  $\alpha$ 2,6-linked sialic acid which can attach to a glycoprotein or glycolipid on the surface of the cell[13]. Then, endocytosis is probably mediated via clathrin-coated pits[14]. The virions then travel via the early endosomes, possibly through the late endosome to the endoplasmic reticulum (ER) and then to the nucleus[15][16]. After release of viral DNA in the endoplasmic reticulum or nucleus the EVGR is first transcribed followed by transcription of the LVGR.

In PML patients typical gene rearrangements of the JCV genome and specific mutations in the VP1 gene are observed [18]. This mutated JC virus can be found in the brain and other organs and it is thought that these changes determine virulence and viral tropism. It is still not clear at what stage of infection the virus travels to the brain and crosses the Blood-brain Barrier (BBB).

### **2.3 Antiviral therapies against PML**

A well-established effective therapy against PML is not available to date. There is no animal model available to test possible drug candidates before they are used in clinical trials. Therefore, to avoid safety issues, only already existing drugs used for other diseases, can be used in the treatment of PML. Several of these drugs have been tested, some of them show promising results in case reports, although no therapy was proven to significantly increase survival chances for PML patients. One

important property the drugs must have is that is able to pass the BBB, because PML manifests itself in the brain. In this article a literature study was conducted to create an overview of the treatments that have been tried, where the difficulties lie, but foremost, which therapeutic options are most promising and should be pursued in future studies.

### **3 Methods**

We searched the PubMed database for articles published from 1959 until August 2014 using the terms, or a combination of terms: "PML", "progressive multifocal leukoencephalopathy", "therapy", "antiviral therapy", "treatment", "JC virus", "Interleukin-2", "Alpha Interferon", "beta interferon", "chlorpromazine", "mefloquine", "cytarabine", "cidofovir", and " Mirtazapine". Moreover, relevant articles in the references of the articles found on PubMed were included in this review. Studies described are studies wherein PML patients were treated with drugs other than HAART.

### **4 Results**

In our study we found 9 different drugs which have been tested whether they work in the treatment of PML. We will discuss every drug separately below. Furthermore, all studies are listed in tables with specific information for every study.

#### **4.1 Immunomodulating drugs**

Interleukin-2 (IL-2) is a cytokine responsible for the activation of leukocytes, mostly lymphocytes. IL-2 binds to IL-2 receptors present on the surface of lymphocytes, thereby activating them. IL-2 is mostly used in the treatment of specific forms of cancer. Three case reports wherein HIV infected patients suffering from PML received interleukin-2 show positive responses of to the treatment [20-22], all can be found in table 4.1. Other immunomodulating cytokines are interferon- $\alpha$  (INF- $\alpha$ ) and interferon- $\beta$  (INF- $\beta$ ), these cytokines interfere with the replication of viruses by activating macrophages and natural killer cells. In 1999 a case control study, involving 53 HIV infected patients

suffering from PML of which 21 were treated with INF- $\alpha$ , showed a significant increase in survival for patients treated with INF- $\alpha$  [23]. However a second, larger, case control study in 2001, involving 97 HIV infected patients of which 36 were treated with INF- $\alpha$ , showed no significant survival benefits for patients treated with INF- $\alpha$  over non-treated patients [24]. Other statistical analyses were used in this second study. Only one case report of PML treatment with INF- $\beta$  was found, the HIV infected patient was treated for 4 months with INF- $\beta$ . However, PML progressed and the patient died after those 4 months [25]. All reports can be found in table 4.1.

## 4.2 Cidofovir

One of the most investigated therapies is treatment with cidofovir. (S)-1-(3-hydroxy-2-phosphonomethoxypropyl)-cytosine (HPMPC, cidofovir) is a acyclic nucleoside phosphonate antiviral shown to be active in lethal aerosol or intranasal cowpox infections [26]. Cidofovir is shown to inhibit viral replication of polyomaviruses, like the Murine polyomavirus and SV40, *in vitro*[27], however another *in vitro* study showed no activity of cidofovir against JCV [28]. Furthermore, cidofovir cannot cross the BBB, which is most likely necessary to be able to be effective against PML[29]. 1998 Taoufik et al. first described a PML case, in an HIV infected patient, where cidofovir, in addition to HAART, was used to treat the patient. This single patient showed significant neurological improvements, moreover, the load of JCV detected in the cerebrospinal fluid dropped significantly during the administration of cidofovir and the load of JCV became undetectable in the patients urine[30]. In the following years 10 different case reports were published, 7 of those patients showed response to the treatment[31-37]. The three patients that did not respond to the treatment were reported in one article and were not HIV infected, two had chronic lymphatic leukemia and one had multiple myeloma. 6 out of the 7 other patients were HIV infected, one had chronic lymphatic leukemia. Moreover, for all three non-responsive patients the diagnoses was based on both MRI scans and the detection of JCV DNA in the Cerebrospinal fluid by PCR. However, on only one of the three patients post-mortem examination was performed and PML was confirmed. On top of those case reports, 6 case control studies were performed [38-43]. In 2008 Di Luca et al. combined the results of these



case control studies in which AIDS-related PML patients received combination antiretroviral therapy with or without cidofovir. They concluded that there was no significant change in PML-related mortality or residual disability [44]. Moreover, cidofovir showed some toxicity in cells of neural origin [43]. All reports, except Bossolasco et al., can be found in table 4.2. Bossolasco et al. can be found in table 4.7.

### 4.3 CMX001

Nevertheless, because cidofovir showed positive results as a treatment for several viruses, like the herpes virus and in the inhibition of replication of polyomaviruses *in vitro*, research on this compound continued. 1-O-hexadecyloxypropyl-cidofovir (CMX001), a hexadecyloxypropyl lipid conjugate of cidofovir, has been shown to also inhibit replication of polyomaviruses. More specifically, the replication of the JCV can be inhibited with the use of such small dose CMX001 *in vitro* that it will not cause any significant side effects *in vivo*[44][45]. There are also indications that CMX001 is able to pass the BBB, which makes it a possible candidate drug in the treatment of PML. One case report on CMX001 was published, after initial ineffective treatment with cidofovir, mefloquine and risperdone, interleukin-7 and CMX001 was administered. The idiopathic CD4+ lymphocytopenia patient responded to this treatment and survived (table 4.5)[46]. Because several different drugs were administered, it is impossible to attribute the survival of the patient to CMX001.

### 4.4 Mefloquine

Mefloquine is a drug used as a prophylaxis as well as a treatment of *Plasmodium falciparum* malaria in cases where chloroquine is not useful due to resistance [47]. A large *in vitro* screen in 2009 of possible compounds brought mefloquine to the surface as a possible therapy against PML. Starting off with approximately 2000 candidates, the first test was inhibition of the viral infection rate in a human fetal astroglial cell line (SVG-A) infected with a modified form of JCV, namely JCV(M1/SVEΔ). The 67 compounds that inhibited the JCV infection rate by  $\geq 20\%$ , and doing so without causing significant cell toxicity, were tested again with different concentrations in the same assay. Of the 14

compounds that inhibited the JCV infection rate by  $\geq 50\%$ , again without causing significant cell toxicity, only mefloquine was able to pass the Blood-brain barrier (BBB)[48][49]. Mefloquine was then tested on a different, more relevant, cell line, human fetal astrocytes. Furthermore, its effect against a known pathogenic form of JCV, JCV(Mad4), was tested. Results of both sets of experiments were similar as the results in the initial screening. Further experiments on mefloquine indicated that it inhibits the infection rate at one of the steps involved in viral DNA replication and that it effectively inhibits replication in already infected cells.[49] From 2010 till 2014 a total of 10 case reports, with patients with various underlying diseases, were published where mefloquine was the only treatment, besides HAART [50-58]. All but 2 patients responded to the therapy, however these two patients, one with Idiopathic CD4+ lymphocytopenia and one with Waldenström macroglobulinemia, started mefloquine treatment relatively late, namely 2 months and 5 months after onset of PML [57]. Because these were all single patients that were treated it is impossible to say with certainty that the improvement was due to mefloquine. Nevertheless, these results, together with the *in vitro* results were promising. However, a larger clinical trial with a total of 37 patients in 2013 was terminated prematurely, because the Data Safety Committee predicted a small probability of showing a significant difference in the outcome of the different groups in this study. Until the termination of the study, no activity of mefloquine was observed[59]. However, the number of patients was very limited. Moreover, the patients had various different underlying diseases and therefore different survival chances. These facts combined, make a significant result unlikely, even if the study had not been terminated. All reports can be found in table 4.3.

## 4.5 Cytarabine

Cytarabine or cytosine arabinoside (z-B-D-arabino-furanosylcytosine) is chemotherapy agent used mainly as treatment for hematological malignancies such as acute myeloid leukemia (AML) and non-Hodgkin lymphoma. It affects the replication of DNA and can therefore be a candidate for PML treatment[60]. Cytarabine can, however, cause severe side effects, especially immune suppression. Eight case reports, dating back as far as 1989, have been published. Four of these patients were HIV

infected. Out of these 8 patients, 7 showed response to the treatment with cytarabine. [61-68]. The patients that did not respond had chronic lymphatic leukemia [62]. However, a study with 4 HIV infected patients treated with cytosine arabinoside showed no effect of the treatment, all 4 patients died within 71 days after the start of the therapy[69]. Moreover, two larger studies showed no effect of cytarabine on patients suffering from PML. The first controlled study included 57 patients, all HIV infected and suffering from PML. These patients were randomly assigned to one of three treatments, antiretroviral therapy alone (15 patients), antiretroviral therapy plus intravenous cytarabine (18 patients), or antiretroviral therapy plus intrathecal cytarabine (16 patients). 42 patients died over the course of the trial, divided perfectly over the three groups (14 in each group). Therefore suggesting that cytarabine is not effective against PML in combination with the specific antiretroviral therapy (zidovudine plus either didanosine or stavudine)[70]. A second study, in which all 19 non-HIV infected patients received intravenous cytarabine treatment, 36% of these patients (7 out of 19) survived and showed improved neurological functions[71]. This survival rate is higher than expected for PML (10%), however, the number of patients is still very small. Moreover, due to selection bias, the time between the onset of neurologic symptoms and the initiation of treatment was delayed to at least 1 month. Therefore, it is very difficult to draw any solid conclusions from these results. Other clinical trials also did not show significant increase of survival chances while treated with cytarabine[72-75]. All reports can be found in table 4.4.

#### **4.6 Drugs which activate serotonin receptors**

Mirtazapine is an antidepressant which activates serotonin receptors in the brain and is able to cross the BBB. It has been suggested that JCV uses those serotonin receptors to infect the central nervous system, therefore, mirtazapine can be a suitable drug in the treatment of PML [98]. One case report, a polycythemia vera patient, and one case series of 4 HIV infected patients have been published, all with positive outcome. All 5 patients responded to the therapy [76][77]. However no clinical trials have been reported on. Another drug which activates serotonin receptors and was suggested as a possible treatment of PML is the antipsychotic Risperidone[78]. The only report on the use of

risperdone is a case report, the non-Hodgkin lymphoma patient in this report responded to the treatment [79]. All reports can be found in table 4.5.

#### **4.7 Topotecan**

Topotecan is a chemotherapeutic agent primarily used in the treatment of cancer. Topotecan inhibits topoisomerase I and thereby DNA replication[80]. The administration of topotecan via an implanted ventricular reservoir can overcome the inability of topotecan to cross the BBB [99]. One non-controlled clinical trial with 11 HIV patients where topotecan was used showed a possible effect of topotecan on lesion size and survival time. However, although survival time seemed to increase, only 3 patients survived (table 4.6)[81].

#### **4.8 Studies with combination therapy**

Several case reports where PML patients have been treated with combination of at least one of the aforementioned drugs have been published.

One PML patient was treated with cidofovir in combination with chlorpromazine. Chlorpromazine is a drug that may be prescribed for a wide range of symptoms, i.e. to control vomiting and nausea, to manage psychotic disorders and as a complement in the treatment of tetanus. *In vitro* experiments show that Chlorpromazine, at low dose, in combination with neutralizing anti-JCV antibodies, is able to inhibit viral spread. Most likely because chlorpromazine is able to inhibit clathrin-dependent endocytosis by inhibiting the disassembly of the clathrin at the plasma membrane as well as inhibiting receptor recycling there. At higher doses the same results can be achieved without the antibodies. However, there are significant side effects at higher doses[82]. Chlorpromazine might be able to cross the BBB[83]. The chronic lymphatic leukemia patient treated with chlorpromazine and cidofovir showed no response to the treatment [84].

Two reports of combination therapy with IL-2 have been published, one in combination with cytarabine and one in combination with cidofovir. The patient treated with cytarabine responded,

this patient had underwent autologous bone marrow transplant. The mediastinal thymic B-cell non-Hodgkin lymphoma patient treated with cidofovir did not [85-86].

Four reports on the combination of cidofovir with cytarabine have been published, all patients responded to the treatment. One of the patient had chronic lymphatic leukemia, the other three were HIV infected [43, 87-88].

One report on the combination of cidofovir with mirtazapine has been published, the sarcoidosis patient responded to the treatment[89].

Three reports on the combination of mefloquine with mirtazapine have been published, all the patients responded to the treatment. Two of the patients were also suffering from multiple sclerosis and one was HIV infected [90-92].

One report on the combination of cytarabine and mirtazapine has been published, the dermatomyositis patient responded to the treatment[93].

Two reports on the combination of cytarabine and INF- $\alpha$  have been published, both patients responded to the therapy. One patients had Cröhn disease the other one sarcoidosis [94-95].

One report on the combination of mefloquine, mirtazapine and cytarabine (both intravenously and intrathecally) was published, this chronic lymphatic leukemia patient did not respond to the treatment [96].

Most of reports show a responds of the patient to the different therapies. All reports can be found in table 4.7.

## Reports on immunomodulating drugs in the treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
Przepiorka et al [20]	1997	ABMT	1	CR	IL-2	4 weeks, 0.5 MIU / m2 / day, continuous infusion		1 (100%)	
Buckanovich et al. [21]	2002	HL	1	CR	IL-2	6 weeks, 0.5 MIU / m2 / day, continuous infusion Plus an additional several days, 0.5 MIU / m2 / day, continuous infusion		1 (100%)	20 days between IL-2 therapies, duration of second therapy not mentioned.
Kunschner et al. [22]	2005	MDS	1	CR	IL-2	5 weeks, 0.5 MIU / m2 / day, continuous infusion Continued by 1 week, 1.0 MIU / m2 / day, continuous infusion		1 (100%)	
Huang et al. [23]	1998	HIV	53 (21 treated with INF- $\alpha$ )	CCS / OL	INF- $\alpha$	>20 days, 3 or 5 MU SQ 3 times a week.		7 treated with INF- $\alpha$ (33%)	Treated patients lived significantly longer
Geschwind et al. [24]	2001	HIV	97 (36 treated with INF- $\alpha$ )	CCS / OL	INF- $\alpha$	>20 days, 3 MU SQ 3 times a week.	HAART (32 patients)	Not mentioned	No significant additional survival benefits.
Nath et al. [25]	2006	HIV	1	CR	INF- $\beta$	4 months, 44 $\mu$ g, 3 times per week, subcutaneously	HAART	0 (0%)	Interruption of treatment during 1 week

**Table 4.1.** Underlying disease: ABMT = autologous bone marrow transplant, HL = Hodgkin's lymphoma, MDS = myelodysplastic syndrom, Type of study: CR = case report, CCS = case control study OL = open label

## Reports on cidofovir use in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
De Luca et al. [44]	2008	HIV	370 (185 treated with CDV, 50%)	Variable	Cidofovir	variable	Variable	182 (49%)	No significant decrease or increase in survival rate for people treated with CDV
Gasnault et al. [38]*	2001	HIV	46 (24 treated with CDV 52%)	CCS / OL	Cidofovir	1-30 doses, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART (all patients)	23 (50%) 12 treated with CDV (50%)	
De Luca et al. [39]*	2001	HIV	43 (16 treated with CDV 37%)	CCS / OL	Cidofovir	5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART (all patients)	19 (44%) 10 treated with CDV (63%)	CDV treatment showed a trend towards a reduced risk of death.
Marra et al. [40]*	2002	HIV	24 (24 treated with CDV 100%)	NCCT / OL	Cidofovir	24 weeks, 5 mg / kg / week, intravenously, followed by infusions every 2 weeks with the dose adjusted for renal function	HAART (all patients)	13 (54%)	CDV did not cause neurological improvements
Berenguer et al. [41]*	2003	HIV	118 (44 treated with CDV 37%)	CCS / OL	Cidofovir	3-11 doses, 5 mg / kg / week, intravenously	HAART (all patients), Corticosteroid therapy (8 patients)	75 (63%) 28 treated with CDV (37%)	No significant decrease or increase in survival rate for people treated with CDV

Antinori et al. [42]*	2003	HIV	101 (32 treated with CDV 32%)	CCS / OL	Cidofovir	Not mentioned	HAART (all patients)	57 (56% 19 treated with CDV 60%)	CDV treatment showed a trend towards a reduced risk of death
Taufik et al. [30]	1998	HIV	12 (1 treated with CDV 9%)	NCCT / OL	Cidofovir	First 2 weeks: 11 times 3.0 mg / kg , then in the next 18 weeks: 2 times 3 mg / kg, 6 times 5 mg / kg, and 1 one of 3 mg / kg, subsequently, 1 infusion / 2 weeks, intravenously	HAART (all patients)	5 (42%) 1 treated with CDV (100%)	
De Luca et al. [31]	1999	HIV	1	CR	Cidofovir	Indefinite, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART	1 (100%)	
Dodge [32]	1999	HIV	1	CR	Cidofovir	>1 year, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART	1 (100%)	
Meylan et al. [33]	1999	HIV	1	CR	Cidofovir	Indefinite, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART	1 (100%)	
Portilla et al. [34]	2000	HIV	1	CR	Cidofovir	12 doses total, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART	1 (100%)	34 year old man
Portilla et al. [34]	2000	HIV	1	CR	Cidofovir	12 doses total, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously	HAART	1 (100%)	28 your old woman
Torgovnick et al. [36]	2006	HIV	1	CR	Cidofovir	5 mg / kg / week for the first 2 weeks, then after 2 weeks 1 time 5 mg / kg, intravenously	HAART	1 (100%)	
Herrlinger et al. [35]	2003	MM	1	CR	Cidofovir	2 times 5 mg / kg / week, intravenously		0 (0%)	
Herrlinger et al. [35]	2003	CLL	1	CR	Cidofovir	2 times 5 mg / kg / week, intravenously		0 (0%)	
Herrlinger et al. [35]	2003	CLL	1	CR	Cidofovir	4 times 5 mg / kg / week, intravenously	Mitoxantrone, 2 times, 8 mg / m2 / day, intravenously Chlorambucil, 3 times, 3 mg / m2 / 2 days, orally	0 (0%)	
Sanchez-Quintana et al. [37]	2013	CLL	1	CR	Cidofovir	3 doses, 5 mg / kg / week, intravenously	HAART	1 (100%)	After second stem cell transplantation patient relapsed, treatment with mefloquine was unsuccessful, patient died.

**Table 4.2.** \*Studies included in the analysis of De Luca et al.[44]

Underlying disease: CLL = chronic lymphatic leukemia, MM = multiple myeloma

Type of study: CR = case report, CS = case series, CSS = case control study, OL = open label, NCCT = Non-controlled clinical trial

## Reports on mefloquine use in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
Clifford et al. [59]	2013	Various	37 (30 treated with mefloquine 81%)	RCCT / OL	Mefloquine	8, 12 or 16 weeks, 250 mg / day for 3 days, then 250 mg / week	Standard-of-care therapy for PML (all patients)	12 (32%) 12 treated with mefloquine (40%)	Study was terminated prematurely upon recommendation by the Data Safety Committee
Kishida et al. [50]	2010	AML	1	CR	Mefloquine	275 mg / day for 3 days, then 275 mg / week, orally		1 (100%)	
Naito et al. [52]	2012	HIV	1	CR	Mefloquine	275 mg / day for 3 days, then 275 mg / week, orally		1 (100%)	
Young et al. [55]	2012	HIV	1	CR	Mefloquine	250 mg/day for 3 days, then 250 mg / week, orally		1 (100%)	
Christakis et al. [56]	2013	HLD	1	CR	Mefloquine	250 mg / day for 3 days, then increasing dose 250 - 500 mg / week, orally Mirtazapine 30 mg / day, orally		1 (100%)	
Kobayashi et al. [57]	2013	ICL	1	CR	Mefloquine	275 mg / day for 3 days, then 275 mg / week, orally		0 (0%)	
Shin et al. [58]	2014	IN	1	CR	Mefloquine	2 months, 275 mg / day for 3 days, then 275 mg / week, orally		1 (100%)	
Gofton et al. [51]	2011	SARC	1	CR	Mefloquine	500 mg 2 times / week, then 250 mg / week, orally		1 (100%)	
Hirayama et al. [53]	2012	SARC	1	CR	Mefloquine	275 mg / day for 3 days, then 275 mg / week, orally		1 (100%)	
Beppu et al. [54]	2012	SLE	1	CR	Mefloquine	1100 mg / day first day, then 275 mg / week, orally		1 (100%)	
Kobayashi et al. [57]	2013	WM	1	CR	Mefloquine	275 mg / day for 3 days, then 275 mg / week, orally		0 (0%)	

**Table 4.3.** Underlying disease: SARC = Sarcoidosis, AML = acute myelocytic leukemia, SLE = Systemische Lupus erythematodes, HLD = Hyperlipidemia, ICL = Idiopathic CD4+ lymphocytopenia, WM = Waldenström macroglobulinemia, IN = immunoglobulin-A (IgA) nephropathy

Type of study: CR = case report, RCCT = Randomized controlled clinical trial

## Reports on cyterabine use in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
Antinori et al. [69]	1994	HIV	4 (4 treated with cytarabine 100%)	CS	Cytarabine IV + IT	1-3 cycles, 2 mg / kg / day, for 5 days every 4 weeks intravenously, plus 2-8 cycles, 50 mg / m <sup>2</sup> / week, intrathecally	Zidovudine, 1000 mg / day G-CSF, 3 µg / kg / day, days 6-19	0 (0%)	
Moreno et al. [70]	1996	HIV	13 (8 treated with	CCS / OL	Cytarabine IV	1-6 cycles, 2 mg / kg / day, for 5 days every 4 weeks, intravenously	HAART (3 patients)	3 (23%) 3 treated with cytarabine	Cytarabine treatment has no



			cytarabine 62%)					(38%)	significant impact on the survival rate
Hall et al. [71]	1999	HIV	57 (20 treated with Intravenous- cytarabine 35%, 19 treated with Intrathecal- cytarabine 33%)	RCCT / OL	Cytarabine IV + IT	Group 1: 24 weeks, 4 mg / kg/ day for 5 days, then 16 days only HAART, cycle repeated, Intravenously. Group 2: 24 weeks, 50 mg / week for 4 weeks, then 50 mg / 2 weeks for 8 weeks, then 50 mg / 8 weeks for 12 weeks, intrathecally.	HAART (all patients)	15 (26%) 6 treated with Intravenous-cytarabine (30%) 5 treated with Intrathecal-cytarabine (26%)	Cytarabine administered either intravenously or intrathecally does not improve the survival rate in combination with this specific HAART treatment
Enting et al. [72]	1999	HIV	35 (19 treated with cytarabine)	CCS / OL	Cytarabine IV	Various cycles, 2 mg / kg / day for 5 days each month, intravenously	HAART (all patients)	7 (20%) 6 treated with cytarabine 32%	Cytarabine treatment has no significant impact on the survival rate
Aksamit [73]	2001	Various non-HIV	19 (19 treated with cytarabine 100%)	NCCT / OL	Cytarabine IV	5 days, 2 mg / kg / day, intravenously		7 (37%)	Cytarabine treatment has no significant impact on the survival rate
Montes Santiago et al. [74]	2002	HIV	12 (2 treated with cytarabine)	CCS	Cytarabine	Unknown*	HAART (all patients) Interferon with zidovudine (2 patients treated with cytarabine) zidovudine and lamivudine (1 patient treated with cytarabine)	0 treated with cytarabine 0%	Cytarabine treatment has no significant impact on the survival rate
De Truchis et al. [75]	1993	HIV	16 (8 treated with cytarabine)	CCS / OL	Cytarabine IV	1-6 cycles, 2 mg / kg / day, for 5 days every month, intravenously 1-6 cycles, 50 mg / m2 / month, intrathecal		1 (6%) 1 treated with cytarabine 13%	Cytarabine treatment has no significant impact on the survival rate
Yokoyama et al. [62]	2008	CLL	1	CR	Cytarabine IV + IT	5 days, 2 mg / kg / day, intravenously, then 20 mg / day, intrathecal		0 (0%)	
Vulliemoz et al. [63]	2007	DM	1	CR	Cytarabine IV	2 cycles, 2 mg / kg / day, for 5 days two weeks apart, intravenously		1 (100%)	
Portegies et al. [67]	1991	HIV	1	CR	Cytarabine IV	6 cycles, 2 mg / kg / day, for 5 days every 1- 4 weeks, intravenously		1 (100%)	
Portegies et al. [67]	1991	HIV	1	CR	Cytarabine IV	Indefinite, 2 mg / kg / day, for 5 days every 4 weeks, intravenously	Zidovudine 1000 mg / day	1 (100%)	
Hervas Laguna et al. [65]	1994	HIV	1	CR	Cytarabine IV	2 mg / kg / day, for 5 days every 4-6 weeks, intravenously		1 (100%)	

Garrels et al. [64]	1996	HIV	1	CR	Cytarabine IV	Not mentioned	1 (100%)
Langer-Gould et al. [61]	2005	MS	1	CR	Cytarabine IV	2 cycles, 2 mg / kg / day, for 5 days four weeks apart, intravenously	1 (100%)
O'Riordan et al. [66]	1989	NHL	1	CR	Cytarabine IV	6 cycles, 2 mg / kg / day, for 5 days every 3 weeks, intravenously After 3 cycles, 6 cycles, 50 mg / m <sup>2</sup> / week, intrathecal	1 (100%)

**Table 4.4.** \*Article unavailable, information from abstract. Underlying disease: CLL = chronic lymphatic leukemia, NHL = non-Hodgkin lymphoma, MS = Multiple sclerosis, DM = dermatomyositis. Type of study: CR = case report, CS = case series CSS = case control study, OL = open label, NCCT = Non-controlled clinical trial, RCCT = Randomized controlled clinical trial

### Reports on drugs which activate serotonin receptors in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
Verma et al. [76]	2007	PV	1	CR	Mirtazapine	1 month, 15 mg / day, orally	HAART	1 (100%)	
Cettomai et al. [77]	2009	HIV	4	CS	Mirtazapine	Variable, 15 mg / day, orally		4 (100%)	
Focosi et al. [79]	2006	NHL	1	CR	Risperidone	10 days, 8 mg / day, orally		1 (100%)	

**Table 4.5.** Underlying disease: NHL = non-Hodgkin lymphoma, PV = polycythemia vera. Type of study: CR = case report, CS = case series.

### Report on topotecan use in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment responds	Other relevant details
Royal et al. [81]	2003	HIV	11 (11 treated with topotecan)	NCCT / OL	Topotecan	38 cycles total for all patients, 0.3-0.6 mg / m <sup>2</sup> / day, intravenously		3 (27%)	Topotecan does not significantly improve chances of survival

**Table 4.6.** Type of study: NCCT = Non-controlled clinical trial, OL = open label

### Reports on combinations of drugs used in treatment of PML.

Author (ref.)	Year	Underlying disease	No. of patients	Type of study	Drug	Treatment (time, dose, administration)	Other treatments	Treatment response	Other relevant details
Patel et al. [46]	2010	ICL	1	CR	Cidofovir Risperidone Mefloquine	Cidofovir, twice, 5 mg / kg / week, Intravenously Risperidone, 2 weeks, 2 mg / 12 h, orally Mefloquine, 2 weeks, first 3 days 250 mg / day, then		1 (100%)	Patient did not respond to cidofovir, risperidone and mefloquine. However the

					interleukin-7 CMX001	250mg / week, orally CMX001 and interleukin-7 not mentioned			patient did respond after initiation of interleukin-7 and CMX001.
Re et al. [85]	1999	ABMT	1	CR	IL-2 Cytarabine	IL-2, 4 weeks, 9x10 <sup>6</sup> IU every other day, subcutaneous Cytarabine, 3 weeks, 40 mg / week, intrathecal		1 (100%)	Refused treatment after 4 weeks, still showed improvement
Goldberg et al. [86]	2002	TMBL	1	CR	Cidofovir IL-2	Cidofovir, not mentioned IL-2, not mentioned		0 (0%)	
Pöhlmann et al. [84]	2008	CLL	1	CR	Cidofovir Chlorpromazine	Cidofovir, 5 mg/kg/week, intravenously Chlorpromazine, in a period of 30 days, 12 times 200mg, 12 times 400mg		0 (0%)	
Blick et al. [87]	1998	HIV	1	CR	Cidofovir Cytarabine	Cidofovir, indefinite, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously Cytarabine, first 5 days, 5 mg / kg / day, repeat every 14 days	HAART	1 (100%)	
Terrier et al. [88]	2007	CLL	1	CR	Cidofovir Cytarabine IV	Cidofovir, 6 cycles, 5 mg / kg / 2 weeks, intravenously Cytarabine, 6 cycles, 2 mg / kg / day, for 5 days every 3 weeks, intravenously		1 (100%)	
Bossolasco et al. [43]*	2005	HIV	61 (21 treated with CDV 34%, 5 treated with cytarabine 8%)	CCS / OL	Cidofovir Cytarabine IV + IT	Cidofovir, 5 mg / kg / week, intravenously Cytarabine, not mentioned	HAART (38 patients)		
Blick et al. [87]	1998	HIV	1	CR	Cidofovir Cytarabine	Cidofovir, indefinite, 5 mg / kg / week for the first 2 weeks, then 5 mg / kg / 2 weeks, intravenously Cytarabine, first 5 days, 5 mg / kg / day, repeat every 14 days	HAART	1 (100%)	
Park et al. [89]	2011	SARC	1	CR	Cidofovir Mirtazapine	Cidofovir, 3 weeks, 5 mg / kg / week for the first 2 weeks, then after 2 weeks 1 time 5 mg / kg, intravenously Mirtazapine, 3 weeks, 15 mg / day, orally		1 (100%)	
Schröder et al. [90]	2010	MS	1	CR	Mefloquine Mirtazapine	Mefloquine, 250 mg / day for 3 days, followed by 250 mg / week, orally Mirtazapine, 60 mg orally daily	Plasma exchange (5 courses)	1 (100%)	
McGuire et al. [91]	2011	MS	1	CR	Mefloquine Mirtazapine	Mefloquine, 250 mg /day for 3 days, then 250 mg / week, orally Mirtazapine, 15 mg / day, orally		1 (100%)	
Moenster et al. [92]	2012	HIV	1	CR	Mefloquine Mirtazapine	Mefloquine, 275 mg / day for 3 days, then 275 mg / week Mirtazapine, 30 mg / day, orally		1 (100%)	
Di Pauli et al. [96]	2014	CLL	1	CR	Mefloquine Mirtazapine Cytarabine IV Liposomal cytarabine IT	Mefloquine, 16 days (1-16), 250 mg / day, orally Mirtazapine, day 1-16, 30 mg / day, orally Cytarabine, day 17-21, 2 mg / kg / day, intravenously Liposomal cytarabine, day 17-21, 50 mg / day, intrathecal		0 (0%)	
Vulliemoz et al. [93]	2007	DM	1	CR	Cytarabine Mirtazapine	Cytarabine, 2 mg / kg / day, for 5 days, intravenously Mirtazapine, 30 mg/day, orally		1 (100%)	

Garrels et al. [94]	1996	CD	1	CR	Cytarabine IFN- $\alpha$	Cytarabine, not mentioned IFN- $\alpha$ , not mentioned	Globulin- $\gamma$	1 (100%)	
Steiger et al. [95]	1993	SARC	1	CR	Cytarabine IFN- $\alpha$	Cytarabine, not mentioned IFN- $\alpha$ , not mentioned		1 (100%)	Respons of patient only after IFN- $\alpha$ treatment

**Table 4.7.** \*Studies included in the analysis of De Luca et al.[44] Underlying disease: ICL = Idiopathic CD4+ lymphocytopenia , ABMT = autologous bone marrow transplant, CLL = chronic lymphatic leukemia, TMBL = mediastinal thymic B-cell non-Hodgkin lymphoma, SARC = Sarcoidosis, MS = Multiple sclerosis, CD = Cröhn disease, DM = dermatomyositis

Type of study: CR = case report, CSS = case control study, OL = open label

## 5 Conclusion

To date there is no effective therapy for PML. Several drugs show promising results in case reports, but for the drugs that were evaluated in clinical trials, such as IFN- $\alpha$ , cidofovir, cytarabine and mefloquine, no significant effect could be shown. Cidofovir, is not effective against PML, probably because it cannot pass the BBB. However, an improved cidofovir drug, CMX001, shows promising results *in vitro* on cell lines, it can pass the BBB and in the only case report wherein CMX001 was used, among other drugs, the patient responded to treatment. Mefloquine also shows promising results *in vitro*, and even *in vivo* case reports look promising, however a clinical trial with 37 patients was terminated prematurely because no effect of mefloquine was measurable. Cytarabine is widely tested in many case reports, many of the patients responded to the drug. However, in clinical trials, no significant effect was measurable. Immunomodulating drug IL-2, shows promising results in case reports. However, it is not tested in clinical trials, therefore we cannot conclude treatment with IL-2 is effective. INF- $\alpha$  has been shown to not significantly improve survival benefits. In the only case report on INF- $\beta$ , the patient did not respond to treatment. Chlorpromazine has only one case report in which the patient did not respond to the treatment. Drugs which activate serotonin receptors, risperdone and mirtazapine, show promising results in case reports. Moreover, mirtazapine shows even more promising results in case reports where it is used in combination with other drugs. Again, the drugs were not tested in clinical trials. In most other case reports on a combination of several drugs the patients responded to the treatment, however none of the combinations were tested in clinical trials, therefore we cannot conclude a combination of drugs to be effective against PML. Only one clinical trial reported the use of topotecan. Although only 3 out of 11 patients survived, there was a possible increase in survival time and possible decrease of lesion size due to the topotecan.

## 6 Discussion

PML is demyelinating disease of the brain caused by the JC virus (JCV), it has a devastating effect on patients who suffer from it and the mortality rate is very high. Although the disease is fairly rare, very specific groups, namely groups with compromised immunosystems, are a hit by it. For instance, JCV infected patients treated with Natalizumab for 25 to 48 months have risk of 11.2 in 1,000 persons years, which is very much higher than the average person with an estimated risk of 0.1 in 100,000 person years. To date, there is no effective therapy found to treat or prevent PML. Difficulties in finding such a therapy lie in a range of causes. First, there is no animal model in which new drugs can be tested because JC virus cannot replicate or cause PML in non-human primates. Therefore, to avoid safety issues, only already existing drugs that have been approved for other human conditions can be used in the treatment of PML. Second, PML is a rare disease, therefore it is nearly impossible to conduct thorough studies with a large number of patients and control group. This makes it almost impossible to prove that a drug is effective. Another problem in clinical trials is that patients have different backgrounds, their immune system can be compromised by various causes like MS treatment with Natalizumab, Rituximab, Efavirenz, and/or Alemtuzumab; HIV infection; and organ transplantation. The course and outcome of PML differ for each group of patients. To be able to draw solid conclusions in a clinical trial one should have a group of patients with the same background and underlying disease and start treatment in the same stage of disease. A third issue is that research on therapies for PML have only recently become more popular. Before 1995 a very limited research was performed on JCV, PML and the treatment of PML. What makes treatment of PML more difficult is that the drug should be able to cross the BBB. It apparently has taken much time before it was realized that cidofovir is hardly able to cross the BBB. Data on the penetration in the brain is not available for many drugs. What makes the cidofovir derivative CMX001 promising is that it most likely does penetrate the brain and that in vitro inhibition of JC virus is accomplished at very low dosages. Other drugs, like mefloquine, chlorpromazine, risperidone and mirtazapine also have been proven to be able to cross the BBB. Only immunomodulating drugs can lack the ability to cross the

BBB. Although there are several promising results in case reports, like IL-2, immunomodulating drugs cannot be used in the treatment of PML in patients that just underwent a transplantation, because a boost to the immune system may lead to rejection of the transplanted organ.

The drugs that can cross the BBB, show promising results in case reports and *in vitro* studies and that have not yet been tested in clinical trials are CMX001, mirtazapine, risperdone, chlorpromazine and IL-2. Treatment with chlorpromazine and IL-2 can however, cause severe side effects. Therefore, I would recommend controlled clinical trials for the use of CMX001, mirtazapine and risperdone.

## 7 References

1. Ferenczy M. W., Marshall L. J., Nelson C. D. S., Atwood W. J., Nath A., Khalili K., & Major E. O. (2012). Molecular biology, epidemiology, and pathogenesis of progressive multifocal leukoencephalopathy, the JC virus-induced demyelinating disease of the human brain. *Clinical Microbiology Reviews*. 25(3), 471–506.
2. Cavanagh J. B., Greenbaum D., Marshall A. H., Rubinstein L. J. (1959). Cerebral demyelination associated with disorders of the reticuloendothelial system. *Lancet ii*. 524–529.
3. Holman R. C, Torok T. J., Belay E. D. , Janssen R. S., Schonberger L. B. (1998). Progressive multifocal leukoencephalopathy in the United States, 1979–1994: increased mortality associated with HIV infection. *Neuroepidemiology*. 17: 303–09.
4. Yousry T. A., Major E. O., Ryschkewitsch C., Fahle G., Fischer S., Hou J., Curfman B., Miszkiel K., Mueller-Lenke N., Sanchez E., Barkhof F., Radue E. W., Jäger H. R., Clifford D. B. (2006). Evaluation of patients treated with natalizumab for progressive multifocal leukoencephalopathy. *N. Engl. J. Med*. 354, 924–933.
5. Carson K. R., Evens A. M., Richey E. A., Habermann T. M., Focosi D., Seymour J. F., Laubach J., Bawn S. D., Gordon L. I., Winter J. N., Furman R. R, Vose J. M, Zelenetz A. D, Mamtani R., Raisch D. W., Dorshimer G. W., Rosen S. T., Muro K., Gottardi-Littell N. R., Talley R. L., Sartor O., Green D., Major E.O., Bennett C.L. (2009). Progressive multifocal leukoencephalopathy after rituximab therapy in HIV-negative patients: a report of 57 cases from the Research on Adverse Drug Events and Reports project. *Blood* 113, 4834–4840.
6. Bagel J. (2009). Understanding PML and risks associated with biologic therapies. *Practical Dermatology*. 6, 27–28.
7. Martin S. I., Marty F. M., Fiumara K., Treon S. P., Gribben J. G., Baden L.R. (2006). Infectious complications associated with alemtuzumab use for lymphoproliferative disorders. *Clin. Infect. Dis*. 43, 16–24 .
8. Hirsch H. H., Kardas P., Kranz D., Leboeuf C. (2013). The human JC polyomavirus (JCPyV): virological background and clinical implications. *APMIS : Acta Pathologica, Microbiologica, et Immunologica Scandinavica*, 121(8), 685–727.
9. Padgett B. L., Walker D. L. (1973) . Prevalence of antibodies in human sera against JC virus, an isolate from a case of progressive multifocal leuko- encephalopathy. *J. Infect. Dis*. 127:467–470.
10. Major E. O. (2010). Progressive multifocal leukoencephalopathy in patients on immunomodulatory therapies. *Annu. Rev. Med*. 61:35–47
11. Houff S. A., Major E. O., Katz D. A., Kufta C. V., Sever J. L., Pittaluga S., Roberts J. R., Gitt J., Saini N., Lux W. (1988). Involvement of JC virus-infected mononuclear cells from the bone marrow and spleen in the pathogenesis of progressive multifocal leukoencephalopathy. *N. Engl. J. Med*. 318:301–305
12. Neu U., Maginnis M. S., Palma A. S., Ströh L.J., Nelson C. D., Feizi T., Atwood W. J., Stehle T. (2010). Structure-function analysis of the human JC polyomavirus establishes the LSTc pentasaccharide as a functional receptor motif. *Cell Host Microbe*. 8:309–319.
13. Cahan L. D, Singh R., Paulson J. C. (1983). Sialyloligosaccharide receptors of binding variants of polyoma virus. *Virology*. 130:281–289.
14. Pho M. T., Ashok A., Atwood W. J. (2000). JC virus enters human glial cells by clathrin-dependent receptor-mediated endocytosis. *J. Virol*. 74: 2288–2292.
15. Engel S., Heger T., Mancini R., Herzog F., Kartenbeck J., Hayer A., Helenius A. (2011). Role of endosomes in simian virus 40 entry and infection. *J. Virol*. 85:4198–4211
16. Pho M.T., Ashok A., Atwood W.J. (2000). JC virus enters human glial cells by clathrin-dependent receptor-mediated endocytosis. *J. Virol*. 74: 2288–2292.
17. Brew B. J., Davies N. W. S., Cinque P., Clifford D. B., Nath, A. (2010). Progressive multifocal leukoencephalopathy and other forms of JC virus disease. *Nature Reviews. Neurology*, 6(12), 667–79.

18. Tan C. S., Ellis L. C., Wuthrich C., Ngo L., Broge T.A. Jr, Saint-Aubyn J, Miller J. S., Koralnik IJ. (2010). JC virus latency in the brain and extraneural organs of patients with and without progressive multifocal leukoencephalopathy. *J Virol.* 84:9200–9.
19. Stettner M. R., Nance J. A., Wright C. A., Kinoshita Y., Kim W. K., Morgello S., Rappaport J., Khalili K., Gordon J., Johnson E. M. (2009). SMAD proteins of oligodendroglial cells regulate transcription of JC virus early and late genes coordinately with the Tat protein of human immunodeficiency virus type 1. *J. Gen. Virol.* 90:2005–2014.
20. Przepiorka D., Jaeckle K. A., Birdwell R. R., Fuller G. N., Kumar A. J., Huh Y. O., Mccutcheon I. (1997). Case report Successful treatment of progressive multifocal leukoencephalopathy with low-dose interleukin-2. *Bone Marrow Transplantation*, 983–987.
21. Buckanovich R. J., Liu G., Stricker C., Luger S. M., Stadtmauer E. A, Schuster S. Duffy K., Tsai D., Pruitt A., Porter D. L. (2002). Nonmyeloablative allogeneic stem cell transplantation for refractory Hodgkin's lymphoma complicated by interleukin-2 responsive progressive multifocal leukoencephalopathy. *Annals of Hematology*, 81(7), 410–3.
22. Kunschner L., Scott T. F. (2005) Sustained recovery of progressive multifocal leukoencephalopathy after treatment with IL-2. *Neurology.* 65(9):1510.
23. Huang S. S., Skolasky R. L., Dal Pan G. J., Royal W., McArthur J. C. (1998). Survival prolongation in HIV-associated progressive multifocal leukoencephalopathy treated with alpha-interferon: an observational study. *Journal of Neurovirology*, 4(3), 324–32.
24. Geschwind M. D., Skolasky R. I., Royal W. S., McArthur J. C. (2001). The relative contributions of HAART and alpha-interferon for therapy of progressive multifocal leukoencephalopathy in AIDS. *Journal of Neurovirology*, 7(4), 353–7.
25. Reich D. S., Cortese I., Major E. O. (2006). Progression of progressive multifocal leukoencephalopathy despite treatment with beta-interferon. *Neurology.* 10;66(1):149-50
26. Bray M., Martinez M., Smee D.F., Kefauver D., Thompson E., Huggins J.W. (2000). Cidofovir protects mice against lethal aerosol or intranasal cowpox virus challenge. *J. Infect. Dis.* 181, 10–19.
27. Smee D.F., Bailey K.W., Wong M.H., Sidwell R.W. (2000). Intranasal treatment of cowpox virus respiratory infections in mice with cidofovir. *Antivir. Res.* 47, 171–177
28. Hou J, Major E. O. (1998). The efficacy of nucleoside analogs against JC virus multiplication in a persistently infected human fetal brain cell line. *J Neurovirol.* 4:451–456.
29. Quenelle D. C., Lampert B., Collins D. J., Rice T. L., Painter G. R., Kern E. R. (2010). Efficacy of CMX001 against herpes simplex virus infections in mice and correlations with drug distribution studies. *J Infect Dis.* Nov 15;202(10):1492-9.
30. Taoufik Y., Gasnault J., Karaterki A, Pierre Ferey M., Marchadier E., Goujard C., Lannuzel A., Delfraissy J. F., Dussaix E. (1998). Prognostic value of JC virus load in cerebrospinal fluid of patients with progressive multifocal leukoencephalopathy. *The Journal of Infectious Diseases*, 178(6), 1816–20.
31. De Luca A, Fantoni M, Tartaglione T, Antinori A. (1999). Response to cidofovir after failure of highly active antiretroviral therapy alone in a patient with AIDS- associated progressive multifocal leukoencephalopathy. *Neurology* 52: 891–892.
32. Dodge, R. T. (1999). A case study: the use of cidofovir for the management of progressive multifocal leukoencephalopathy. *The Journal of the Association of Nurses in AIDS Care : JANAC*, 10(4), 70–4.
33. Meylan P. R., Vuadens P., Maeder P., Sahli R., Tagan M. C. (1999). Monitoring the response of AIDS-related progressive multifocal leukoencephalopathy to HAART and cidofovir by PCR for JC virus DNA in the CSF. *Eur Neurol.* 41(3):172-4.
34. Portilla J., Boix V., Román F., Reus S., Merino E. (2000). Progressive multifocal leukoencephalopathy treated with cidofovir in HIV-infected patients receiving highly active anti-retroviral therapy. *The Journal of Infection*, 41(2), 182–4.
35. Herrlinger U., Schwärzler F., Beck R., Küker W., Hebart H., Kanz L., Dichgans J., Weller M. (2003). Progressive multifocal leukoencephalopathy. *Journal of Neurology*, 250(5), 612–614.
36. Torgovnick J., Sethi N., Karter D., Arsura E. (2006). Remission of AIDS-associated progressive multifocal leukoencephalopathy with combined cidofovir and radiotherapy: a case report. *AIDS.* 20(11):1569-70.
37. Sanchez-Quintana A., Breña-Atienza J., Marrero-Santos C., Alvarez-Acosta L. (2013). Late relapse of progressive multifocal leukoencephalopathy postallogenic transplant in a young patient with CLL. *BMJ Case Reports.* 1–4.
38. Gasnault J., Kousignian P., Kahraman M., Rahoiljaon J., Matheron S., Delfraissy J. F., Taoufik, Y. (2001). Cidofovir in AIDS-associated progressive multifocal leukoencephalopathy: a monocenter observational study with clinical and JC virus load monitoring. *Journal of Neurovirology*, 7(4), 375–81.
39. De Luca A, Giancola M. L., Ammassari A, Grisetti S., Cingolani A, Larussa D, Antinori A. (2001). Potent anti-retroviral therapy with or without cidofovir for AIDS-associated progressive multifocal leukoencephalopathy: extended follow-up of an observational study. *Journal of Neurovirology*, 7(4), 364–8.
40. Marra C. M., Rajicic N., Barker D. E., Cohen B. A, Clifford D., Donovan Post M. J., Ruiz A., Bowen B. C, Huang M. L, Queen-Baker J., Andersen J., Kelly S., Shriver S. (2002). A pilot study of cidofovir for progressive multifocal leukoencephalopathy in AIDS. *AIDS (London, England)*, 16(13), 1791–7
41. Berenguer J., Miralles P., Arrizabalaga J., Ribera E., Dronda F., Baraia-Etxaburu J., Domingo P., Márquez M., Rodriguez-Arondo F. J., Laguna F., Rubio R., Lacruz Rodrigo J., Mallolas J., de Miguel V. (2003). Clinical course and prognostic factors of progressive multifocal leukoencephalopathy in patients treated with highly active antiretroviral therapy. *Clinical Infectious Diseases : An Official Publication of the Infectious Diseases Society of America*, 36(8), 1047–52.
42. Antinori A., Cingolani A., Lorenzini P., Giancola M. L., Uccella I., Bossolasco S., Grisetti S., Moretti F., Vigo B., Bongiovanni M., Del Grosso B., Arcidiacono M. I., Fibbia G. C., Mena M., Finazzi M. G., Guaraldi G., Ammassari A., d'Arminio Monforte A., Cinque P., De Luca A. (2003). Clinical epidemiology and survival of progressive multifocal leukoencephalopathy in the era of highly active antiretroviral therapy: data from the Italian Registry Investigative Neuro AIDS (IRINA). *Journal of Neurovirology*, 9 Suppl 1, 47–53.



43. Bossolasco S., Calori G., Moretti F., Boschini A., Bertelli D., Mena M., Gerevini S., Bestetti A., Pedale R., Sala S., Lazzarin A., Cinque P. (2005). Prognostic significance of JC virus DNA levels in cerebrospinal fluid of patients with HIV-associated progressive multifocal leukoencephalopathy. *Clin Infect Dis.* 1;40(5):738-44.
44. De Luca A., Ammassari A., Pezzotti P., Cinque P., Gasnault J., Berenguer J., Di Giambenedetto S., Cingolani A., Taoufik Y., Miralles P., Marra C. M., Antinori A. (2008). Cidofovir in addition to antiretroviral treatment is not effective for AIDS-associated progressive multifocal leukoencephalopathy: a multicohort analysis. *AIDS (London, England)*, 22(14), 1759–1767.
45. Gosert R., Rinaldo C. H., Wernli M., Major E. O., Hirsch H. H. (2011). CMX001 (1-O-hexadecyloxypropyl-cidofovir) inhibits polyomavirus JC replication in human brain progenitor-derived astrocytes. *Antimicrobial Agents and Chemotherapy*, 55(5), 2129–2136.
46. Patel A., Patel J., Ikwuagwu J. (2010). A case of progressive multifocal leukoencephalopathy and idiopathic CD4+ lymphocytopenia. *The Journal of Antimicrobial Chemotherapy*, 65(12), 2697–8.
47. Schlagenhauf P., Adamcova M., Regep L., Schaerer M. T., Rhein H. G. (2010). The position of mefloquine as a 21st century malaria chemoprophylaxis. *Malaria J.* 9:357
48. Pham Y. T., F. Nosten R. Farinotti N. J. White F., Gimenez. (1999). Cerebral uptake of mefloquine enantiomers in fatal cerebral malaria. *Int. J. Clin. Pharmacol. Ther.* 37:58–61.
49. Brickelmaier M., Lugovskoy A., Kartikeyan R., Reviriego-Mendoza M. M., Allaire N., Simon, K., Frisque R. J., Gorelik, L. (2009). Identification and characterization of mefloquine efficacy against JC virus in vitro. *Antimicrobial Agents and Chemotherapy*, 53(5), 1840–1849.
50. Kishida S., Tanaka K. (2010). Mefloquine treatment in a patient suffering from progressive multifocal leukoencephalopathy after umbilical cord blood transplant. *Internal Medicine (Tokyo, Japan)*, 49(22), 2509–2513.
51. Gofton T. E., Al-Khotani A., O'Farrell B., Ang L. C., McLachlan R. S. (2011). Mefloquine in the treatment of progressive multifocal leukoencephalopathy. *J Neurol Neurosurg Psychiatry*. 82:452–5.
52. Naito K., Ueno H., Sekine M., Kanemitsu M., Ohshita T., Nakamura T., Yamawaki T., Matsumoto M. (2012). Akinetic mutism caused by HIV-associated progressive multifocal leukoencephalopathy was successfully treated with mefloquine: a serial multimodal MRI study. *Intern Med.* 51:205–9.
53. Hirayama M., Nosaki Y., Matsui K., Terao S., Kuwayama M., Tateyama H., Yoshida M., Hashizume Y. (2012). Efficacy of mefloquine to progressive multifocal leukoencephalopathy initially presented with parkinsonism. *Clin Neurol Neurosurg.* 114:728–31..
54. Beppu M., Kawamoto M., Nukuzuma S., Kohara N. (2012). Mefloquine improved progressive multifocal leukoencephalopathy in a patient with systemic lupus erythematosus. *Intern Med.* 51:1245–7.
55. Young B. E., Yeo T. R., Lim H. T, Vong K. Y., Tan K., Lye D. C., Lee C.C. (2012). Progressive multifocal leukoencephalopathy with immune reconstitution inflammatory syndrome (PML-IRIS): two case reports of successful treatment with mefloquine and a review of the literature. *Ann Acad Med Singapore.* 41:620–4.
56. Christakis P. G., Okin D., Huttner A. J., Baehring J. M. (2013). Progressive multifocal leukoencephalopathy in an immunocompetent patient. *J Neurol Sci.* 326:107–10.
57. Kobayashi Z., Akaza M., Numasawa Y., Ishihara S., Tomimitsu H., Nakamichi K., Saijo M., Morio T., Shimizu N., Sanjo N., Shintani S., Mizusawa H. (2013). Failure of mefloquine therapy in progressive multifocal leukoencephalopathy: report of two Japanese patients without human immunodeficiency virus infection. *J Neurol Sci.* 324:190–4.
58. Shin J. W., Jung K. H., Lee S. T., Moon J., Lim J. A., Byun, J. I., Park K. I., Lee S. K., Chu, K. (2014). Mefloquine improved progressive multifocal leukoencephalopathy in a patient with immunoglobulin A nephropathy. *Journal of Clinical Neuroscience : Official Journal of the Neurosurgical Society of Australasia.*
59. Clifford D. B., Nath A., Cinque P., Brew B. J., Zivadinov R., Gorelik L., Zhao Z., Duda P. (2013). A study of mefloquine treatment for progressive multifocal leukoencephalopathy: Results and exploration of predictors of PML outcomes. *Journal of NeuroVirology*, 19(4), 351–358.
60. Waleed A., Hai-yan J., Hickey R. J., Malkas L. H. (2000). Ara-C affects formation of cancer cell DNA synthesize replication intermediates cancer. *chemother, pharmacol.* 45: 312-319
61. Langer-Gould A., Atlas S. W., Green A. J., Bollen A. W., Pelletier D. (2005). Progressive multifocal leukoencephalopathy in a patient treated with natalizumab. *The New England Journal of Medicine*, 353(4), 375–81.
62. Yokoyama H., Watanabe T., Maruyama D., Kim S. W., Kobayashi Y., Tobinai K. (2008). Progressive multifocal leukoencephalopathy in a patient with B-cell lymphoma during rituximab-containing chemotherapy: case report and review of the literature. *International Journal of Hematology*, 88(4), 443–7.
63. Vulliamoz S., Lurati-Ruiz F., Borruat F. X., Delavelle J., Koralik I. J., Kuntzer T., Bogousslavsky J., Picard F., Landis T., Du Pasquier R. A. (2006). Favourable outcome of progressive multifocal leukoencephalopathy in two patients with dermatomyositis. *Journal of Neurology, Neurosurgery, and Psychiatry*, 77(9), 1079–82.
64. Garrels K., Kucharczyk W., Wortzman G., Shandling M. (1996). Progressive multifocal leukoencephalopathy: clinical and MR response to treatment. *AJNR. American Journal of Neuroradiology*, 17(3), 597–600.
65. Hervas Laguna M. J., Nieto Rodríguez J. A., Geijo Martínez M. P., Ruiz Ribo M. D., Borregón S. (1994). Progressive multifocal leukoencephalopathy and AIDS. Response to cytarabine. *An Med Interna.* 11(5):241-3.
66. Riordan T. O., Daly P. A., Hutchinson I. I. M., Shattock A. G., Gardner S. D. (1989). Progressive multifocal leukoencephalopathy-remission with cytarabine. *J Infect.* 20(1):51-54.
67. Portegies P., Algra P. R., Hollak C.E., Prins J. M., Reiss P., Valk J., Lange J.M. (1991). Response to cytarabine in progressive multifocal leukoencephalopathy in AIDS. *Lancet.* 337(8742):680-1.

68. Antinori A., Cingolani A., Lorenzini P., Giancola M. L., Uccella I., Bossolasco S., Grisetti S., Moretti F., Vigo B., Bongiovanni M., Del Grosso B., Arcidiacono M. I., Fibbia G. C., Mena M., Finazzi M. G., Guaraldi G., Ammassari A., d'Arminio Monforte A., Cinque P., De Luca A. (2003). Clinical epidemiology and survival of progressive multifocal leukoencephalopathy in the era of highly active antiretroviral therapy: data from the Italian Registry Investigative Neuro AIDS (IRINA). *Journal of Neurovirology*, 9 Suppl 1(October 2002), 47–53.
69. Moreno S., Miralles P., Díaz M. D., Berenguer J., Bernaldo de Quirós J. C., Blázquez R., Cosín J., Bouza E. (1996). Cytarabine therapy for progressive multifocal leukoencephalopathy in patients with AIDS. *Clinical Infectious Diseases : An Official Publication of the Infectious Diseases Society of America*, 23(5), 1066–8.
70. Hall C. D., Dafni U., Simpson D., Clifford D., Wetherill P. E., Cohen B., McArthur J., Hollander H., Yainnoutsos C., Major E., Millar L., Timpone J. N. (1998) Failure of cytarabine in progressive multifocal leukoencephalopathy associated with human immunodeficiency virus infection. AIDS Clinical Trials Group 243 Team. *Engl J Med*. 338(19):1345-51.
71. Enting R. H., Portegies P. (2000). Cytarabine and highly active antiretroviral therapy in HIV-related progressive multifocal leukoencephalopathy. *Journal of Neurology*, 247(2), 134–8.
72. Aksamit A. J. (2001). Treatment of non-AIDS progressive multifocal leukoencephalopathy with cytosine arabinoside. *Journal of Neurovirology*, 7(4), 386–390.
73. Montes Santiago J., Pérez Fernández E., González Vázquez L., Morano Amado L., Fernández Martín J., Asorey Carballeira A., Pérez Alvarez R. (2002). [Progressive multifocal leukoencephalopathy in patients with AIDS: is there a change in patients treated with highly active antiretroviral therapies?]. *An Med Interna*. 19(5):230-3.
74. De Truchis P., Flament-Sailour M., Urtizberea J. A., Hassine D., Clair B. (1993). Inefficacy of cytarabine in progressive multifocal leukoencephalopathy in AIDS. *Lancet*. 342(8871):622-3
75. Verma S., Cikurel K., Koralknik I. J., Morgello S., Cunningham-Rundles C., Weinstein Z. R., Bergmann C., Simpson D. M. (2007) Mirtazapine in progressive multifocal leukoencephalopathy associated with polycythemia vera. *J Infect Dis*. 196(5):709-11.
76. Cettomai D., McArthur J. C. (2009). Mirtazapine use in human immunodeficiency virus-infected patients with progressive multifocal leukoencephalopathy. *Archives of Neurology*, 66(2), 255–8.
77. Altschuler E. L., Kast R. E. (2005). The atypical antipsychotic agents ziprasidone [correction of zispradone], risperidone and olanzapine as treatment for and prophylaxis against progressive multifocal leukoencephalopathy. *Medical Hypotheses*, 65(3), 585–6.
78. Focosi D., Fazzi R., Montanaro D., Emdin M., Petrini M. (2007). Progressive multifocal leukoencephalopathy in a haploidentical stem cell transplant recipient: a clinical, neuroradiological and virological response after treatment with risperidone. *Antiviral Research*, 74(2), 156–8.
79. Sausville E. A., Horwitz S. B. (1978). Inhibition of SV40 DNA synthesis by camptothecin and neocarzinostatin. *Mol Pharmacol* 14: 1156–1166
80. Royal W., Dupont B., McGuire D., Chang L., Goodkin K., Ernst T., Post M. J., Fish D., Pailloux G., Poncelet H., Concha M., Apuzzo L., Singer E. (2003). Topotecan in the treatment of acquired immunodeficiency syndrome-related progressive multifocal leukoencephalopathy. *Journal of Neurovirology*, 9(3), 411–9.
81. Atwood W. J. (2001). A combination of low-dose chlorpromazine and neutralizing antibodies inhibits the spread of JC virus ( JC ) in a tissue culture model : Implications for prophylactic and therapeutic treatment of progressive multifocal leukoencephalopathy. *J Neurovirol*. 307–310.
82. Jolliet P., Nion S., Allain-Veyrac G., Tilloy-Fenart L., Vanuxeem D., Berezowski V., Cecchelli, R. (2007). Evidence of lowest brain penetration of an antiemetic drug, metopimazine, compared to domperidone, metoclopramide and chlorpromazine, using an in vitro model of the blood-brain barrier. *Pharmacological Research : The Official Journal of the Italian Pharmacological Society*. 56(1), 11–7.
83. Pöhlmann C., Hochauf K., Röllig C., Schetelig J., Wunderlich O., Bandt D., Ehninger G., Jacobs E., Rohayem J. (2008). Chlorpromazine combined with cidofovir for treatment of a patient suffering from progressive multifocal leukoencephalopathy. *Intervirology*, 50(6), 412–417.
84. Re D., Bamborschke S., Feiden W., Schro R. (1999). Case report Progressive multifocal leukoencephalopathy after autologous bone marrow transplantation and alpha-interferon immunotherapy. *Bone Marrow Transplant*. 295–298.
85. Goldberg S. L., Pecora A. L., Alter R. S., Kroll M. S., Rowley S. D., Waintraub S. E., Imrit K., Preti R. A. (2002). Brief report Unusual viral infections ( progressive multifocal leukoencephalopathy and cytomegalovirus disease ) after high-dose chemotherapy with autologous blood stem cell rescue and peritransplantation rituximab Study design. *Blood*. 99(4), 1486–1488.
86. Blick G., Whiteside M., Griegor P., Hopkins U., Garton T., LaGravinese L. (1998). Successful resolution of progressive multifocal leukoencephalopathy after combination therapy with cidofovir and cytosine arabinoside. *Clin Infect Dis*. Jan;26(1):191-2.
87. Terrier B., Hummel A., Fakhouri F., Jablonski M., Hügle T., Gasnault J., Sanson M., Martinez F. (2007). [Progressive multifocal leukoencephalopathy in a non-AIDS patient: high efficiency of combined cytarabine and cidofovir]. *La Revue de Médecine Interne / Fondée ... Par La Société Nationale Française de Médecine Interne*, 28(7), 488–91.
88. Park J. H., Ryoo S., Noh H. J., Seo J. M., Kang H. H., Shin J. S., Seo S. W., Na D. L. (2011). Dual therapy with cidofovir and mirtazapine for progressive multifocal leukoencephalopathy in a sarcoidosis patient. *Case Reports in Neurology*, 3(3), 258–262.
89. Schröder A., Lee D. H., Hellwig K., Lukas C., Linker R. A., Gold, R. (2010). Successful management of natalizumab-associated progressive multifocal leukoencephalopathy and immune reconstitution syndrome in a patient with multiple sclerosis. *Archives of Neurology*, 67(11), 1391–4.
90. McGuire J. L., Fridman V., Wüthrich C., Koralknik I. J., Jacobs D. (2011). Progressive multifocal leukoencephalopathy associated with isolated CD8+ T-lymphocyte deficiency mimicking tumefactive MS. *J Neurovirol*. Oct;17(5):500-3.

91. Moenster R. P., Jett R. A. (2012). Mirtazapine and mefloquine therapy for progressive multifocal leukoencephalopathy in a patient infected with human immunodeficiency virus. *Am J Health Syst Pharm.* Mar 15;69(6):496-8.
92. Vulliemoz S., Lurati-Ruiz F., Borruat F. X., Delavelle J., Korálnik I. J., Kuntzer T., Bogousslavsky J., Picard F., Landis T., Du Pasquier R. A. (2006). Favourable outcome of progressive multifocal leukoencephalopathy in two patients with dermatomyositis. *Journal of Neurology, Neurosurgery, and Psychiatry*, 77(9), 1079–82.
93. Garrels K., Kucharczyk W., Wortzman G., Shandling M. (1996). Progressive multifocal leukoencephalopathy: clinical and MR response to treatment. *AJNR. American Journal of Neuroradiology*, 17(3), 597–600.
94. Steiger M. J., Tarnesby G., Gabe S., McLaughlin J., Schapira A.H. (1993). Successful outcome of progressive multifocal leukoencephalopathy with cytarabine and interferon. *Ann Neurol.* Apr;33(4):407-11.
95. Di Pauli F., Berger T., Walder A., Maier H., Rhomberg P., Uprimny C., Steurer M., Stockhammer G. (2014). Progressive multifocal leukoencephalopathy complicating untreated chronic lymphatic leukemia: case report and review of the literature. *J Clin Virol.* Aug;60(4):424-7.
96. Padgett B. L., Walker D. L., Zu Rhein G. M., Eckroade R. J., Dessel B. H. (1971). Cultivation of papova-like virus from human brain with progressive multifocal leukoencephalopathy. *Lancet.* 1: 1257–60.
97. Berger J. R., Aksamit A. J., Clifford D. B., Davis L., Korálnik I. J., Sejvar J. J., Bartt R., Major E. O., Nath A. (2013). PML diagnostic criteria: consensus statement from the AAN Neuroinfectious Disease Section. *Neurology.* Apr 9;80(15):1430-8.
98. Walker J., Schultz D., Grisdale K., Groves M. (2012). Intraventricular topotecan for the treatment of neoplastic meningitis: five case studies. *J Adv Pract Oncol.* Jul;3(4):237-41.
99. Elphick G. F., Querbes W., Jordan J.A., Gee G.V., Eash S., Manley K., Dugan A., Stanifer M., Bhatnagar A., Kroeze W. K., Roth B. L., Atwood W. J. (2004). The human polyomavirus, JCV, uses serotonin receptors to infect cells. *Science.* 306:1380–3.